HEADLIGHT-HORN FOR MOTO GUZZI CALIFORNIA 1997

Headlight Horn for MOTO GUZZI California 1997
 
(1)  GU28740533
HEADLIGHT
 
(1)  GU28740533
HEADLIGHT
 
(1)  GU29740500
LIGHT ASSEMBLY Part information
 
(1)  GU29740500
LIGHT ASSEMBLY Part information
 
(1)  GU31740520
 
(1)  GU31740520
 
(2)  GU19740454
LIGHT FRAME
 
(3)  GU18740435
LIGHT ASSEMBLY
(3)  GU31740420
LIGHT ASSEMBLY Part information
 
(4)  292723
LAMP H4 12V-60/55W
BULB 12V-55/60W
 
(4)  292723
LAMP H4 12V-60/55W
BULB 12V-55/60W
 
(5)  GU14756255
LAMPHOLDER
 
(5)  GU14756255
LAMPHOLDER
 
(6)  GU23740418
HEADLIGHT BODY
 
(7)  GU19740404
REAR CAP PLUG
 
(8)  GU95004210
WASHER 10,2X18X2
 
(9)  GU98231023
SCREW
 
(10)  GU19740303
ADJUSTER SCREW
 
(11)  GU17740405
LAMPHOLDER
 
(12)  163015
LAMP 12V-4W
BULB
 
(12)  163015
LAMP 12V-4W
BULB
 
(13)  GU31750665
RH FRONT TURN INDICATOR
 
(13)  GU31750665
RH FRONT TURN INDICATOR
 
(13)  GU31750666
LH FRONT TURN INDICATOR
 
(13)  GU31750666
LH FRONT TURN INDICATOR
 
(14)  GU19740302
SCREW
 
(15)  GU93450127
LAMP
 
(16)  AP8124111
TURN INDICATOR LENS
TURN INDICATOR LENS
 
(17)  GU31743765
HORN H
 
(18)  883463
ELECTRIC HOM L
KLAXON
 
(19)  GU98230816
SCREW
 
(20)  GU91181005
SPACER
 
(21)  GU92660208
NUT
 
(22)  GU31744265
HORN SUPPORT PLATE
 
(23)  GU31744765
HORN MASK
 
(24)  GU98230616
SCREW
 
(25)  GU95000206
WASHER
 
(26)  GU92630707
NUT M6X1
 
(27)  GU98612320
HEX SOCKET SCREW M6X20
 
(28)  GU14747455
HEADLIGHT WIRING W/HARNESS Part information
Part number Description
# 1
GU28740533
HEADLIGHT
Contact
# 1
GU29740500
LIGHT ASSEMBLY
# 1
GU31740520
HEADLIGHT Contact
# 2
GU19740454
LIGHT FRAME
Contact
# 3
GU18740435
LIGHT ASSEMBLY
Contact
# 3
GU31740420
LIGHT ASSEMBLY Contact
# 4
GU93450232
292723
LAMP H4 12V-60/55W
BULB 12V-55/60W
# 5
GU14756255
LAMPHOLDER
Contact
# 6
GU23740418
HEADLIGHT BODY
# 7
GU19740404
REAR CAP PLUG
Contact
# 8
GU95004210
WASHER 10, 2X18X2
# 9
GU98231023
SCREW
# 10
GU19740303
ADJUSTER SCREW
# 11
GU17740405
LAMPHOLDER
Contact
# 12
GU93450119
163015
LAMP 12V-4W
BULB
# 13
GU31750665
RH FRONT TURN INDICATOR
Contact
# 13
GU31750666
LH FRONT TURN INDICATOR
Contact
# 14
GU19740302
SCREW
# 15
GU93450127
LAMP
# 16
GU31753765
AP8124111
TURN INDICATOR LENS
TURN INDICATOR LENS
# 17
GU31743765
HORN H
Contact
# 18
GU31743766
883463
ELECTRIC HOM L
KLAXON
# 19
GU98230816
SCREW
Contact
# 20
GU91181005
SPACER
# 21
GU92660208
NUT
# 22
GU31744265
HORN SUPPORT PLATE
Contact
# 23
GU31744765
HORN MASK
Contact
# 24
GU98230616
SCREW
# 25
GU95000206
WASHER
# 26
GU92630106
GU92630707
NUT M6X1
# 27
GU98612320
HEX SOCKET SCREW M6X20
# 28
GU14747455
HEADLIGHT WIRING W/HARNESS
Here are all the parts relating to the Headlight-Horn of your CALIFORNIA 1997. These are all genuine parts to assure you the best possible repair which will last.
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...